



This document is the translation of the French
PV n° 14-01843 L dated June 10th, 2014
delivered by IFTH.

**MATERIAL REACTION TO FIRE
CLASSIFICATION REPORT**

prepared in compliance with amended 5 of the French Home Office Regulation
dated November 21st, 2002 (Official Gazette dated December 31, 2002)

Valid five years from issue date

REPORT N° 14-01843 L

And appendices of 6 pages

MATERIAL presented by : SOLAYE FABRICS BVBA
Dehemlaan 27
B-8900 IEPER
BELGIQUE

TRADE NAME : SUNSHADOW 3000N

BRIEF DESCRIPTION : Polyester fabric (25%) coated with fireproofed PVC (75%)
Nominal surface weight : 420 g/m²
Nominal thickness : 0.55 mm
Colours : various

TEST REPORT : N° 14-01843 L dated June 10th, 2014

TESTS : Electrical burner test
Flame persistence test

CLASSIFICATION : **M 1**

CLASSIFICATION DURATION (appendix 22): unlimited unless otherwise specified

given the criteria resulting from the tests described in the enclosed test report.
The classification indicated does not mean that materials marketed comply with the test samples and must not be considered as a qualification certificate as defined by French law dated June 3, 1994.

N.B.: Only integral copies of this document may be made by photocopying the classification report and/or the classification report and enclosed test report.

Issued in Lyon, France, on June 10th, 2014

Director or empowered person

Bruno CHEVET



ACCREDITATION
N° 1-0101
PORTÉE
COMMUNIQUÉE
SUR DEMANDE

Direction Régionale Rhône-Alpes PACA
Avenue Guy de Collongue ● 69134 ECULLY CEDEX
Tél : (+33) (0)4 72 86 16 00 ● Fax : (+33) (0)4 78 43 39 66
SIRET 433 430 832 00017

Siège Social : 14 rue des reculettes – 75013 PARIS ● Tél : +33 (0)1 44 08 19 00 ● Fax : +33 (0)1 44 08 19 39 ● www.ifth.org

SIRET 433 430 832 00108 – NAF 729Z – TVA : FR 39 433430832 – CENTRE TECHNIQUE INDUSTRIEL (LOI DU 22 JUILLET 1948 – ARRETE DU 14 AVRIL 2000)